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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAJ/LTE Phone + BT/BLE, DTS b/g/n
MODEL NUMBER: SM-J260MU/DS, SM-J260MU

SERIAL NUMBER: R38MCO08FOPL, R38MC0O8F0QJ (RADIATED);
DATE TESTED: JAN 08, 2020 — JAN 17, 2020;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 15B Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
v

/m/

/
%0/ [
Junwhan Lee Hyunsik Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

1. FCC CFR 47 Part 2.
2. FCC CFR 47 Part 15.
3. ANSI C63.4, 2014

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/wp-content/uploads/2017/05/TL-637.pdf.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna) + Substitution Antenna Factor
(dBi)
ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna)
(Path loss = Signal generator output — PSA reading with substitution antenna)

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.35dB
Radiated Disturbance, 30 MHz to 1 GHz 3.49dB
Radiated Disturbance, 1 GHz to 18 GHz 5.82 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in
IEC Guide 115:2007.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS b/g/n.
This test report addresses the WWAN operational mode.

This report covers the Samsung models SM-J260MU/DS and SM-J260MU.

These models are identical in hardware except SM-J260MU has single SIM tray.
With some pre-scan, model SM-J260MU/DS was set for final test.

5.2. TEST MODE

Mode Description
GSM850 Communicating with Call simulator(CMW500)
WCDMA BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 12 Communicating with Call simulator(CMW500)
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5.3. WORST-CASE ORIENTATION AND MODE

For GSM850 / WCDMA B5 / LTE Band 5, EUT was investigated in three orthogonal orientations
X, Y and Z it was determined that Z orientation was worst-case orientation.

For LTE Band 12, EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation.

Note : The EUT is continuously communicated with the call box during the tests. Also attached
with travel adapter for the worst case condition.

LTE Band 17

LTE Band 17 (Rx Frequency range: 734-746 MHz) is covered by LTE Band 12 (Rx Frequency
range: 729-746 MHz) due to overlapping frequency range, same maximum tune-up limit and
same channel bandwidth.
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5.4. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

T

Charger SAMSUNG R37MC4KKQG2HM3 N/A
Data Cable SAMSUNG ECB-DUGSBWE N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is continuously communicated with the call box during the tests.

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

|Adapter |

AC Main

| Communication Test Set|
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DATE: JAN 28, 2020

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Next Cal. Date

Amir(‘)%al' l;‘é%e& 5ino|e ETS 3121D DB4 00164753 01-30-21
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-13-20
Preamplifier ETS 3116C-PA 00168841 08-08-20
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Communications Test Set R&S CMW500 115331 08-05-20
Preamplifier, 1000 MHz Sonoma 310N 341282 08-05-20
Preamplifier, 1000 MHz Sonoma 310N 370599 08-05-20
Preamplifier, 1000 MHz Sonoma 310N 351741 08-05-20
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-06-20
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-06-20
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-05-20
EMI Test Receiwe, 44 GHz R&S ESW40 101590 08-06-20
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-20
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-20

Directional Antenna Cobham FPA3-0.8-6.0R/1329 80108-0004 N/A
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 08-05-20
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 08-05-20
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 08-05-20
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 08-05-20
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 08-05-20
High Pass Filter 4AGHz Micro-Tronics HPM50118-02 G002 08-05-20
Attenuator PASTERNACK PE7087-10 A009 08-08-20
Attenuator PASTERNACK PE7087-10 A001 08-08-20
Attenuator PASTERNACK PE7087-10 A008 08-08-20
Attenuator PASTERNACK PE7087-10 2 08-08-20
Attenuator PASTERNACK PE7395-10 AO011 08-08-20
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z22 100418 10-02-21

UL Software
Description Manufacturer Model Version
Radiated software UL UL EMC Ver 9.5
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DATE: JAN 28, 2020

7. APPLICABLE LIMIYS AND TEST RESULTS

TEST PROCEDURE

ANSI C63.4: 2014

LIMIT

815.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MH2) (dBuV/m)
30 to 88 40
88 10 216 435
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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7.1. Above 1 GHz in the GSM850

LOW CHANNEL(869.2MHz)

HORIZONTAL PEAK PLOT

; IUUI SUWON Lak Chamber 1 2828 Jon 17 B89:21:081
Radioted Emizsions 3-Meters
a6 Project Number:4789294522
! Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_GSM 856 _Low Gbave 16
DB | Tested by: 28896
BB
L S
H
a
n
5 68
£ cl B Avg Limit CdBul/m
£
Z 5B 1
2 Q
: |
B i
? a WWMW
WMWWMWWWM
SO R PG i
J
w ' e
Frequency C(GHz)
Fonge (G20 B/ 0B fel/ittn Dai/ivg Mode Sucep Ptz #5epc/ods  Fasiticn | Remge (D) RER/UBU Ref/fttn  Det/éng flode Sucap Fta  Fwps/fode FPosition
1516 IMC-EdB)/ T B1/8 PEAK/LogPur -\lidee  Mmaec(Aric) 9081 HAGH & J6ildnge
WIUIH SUWON Lak Chamber 1 2828 Jan 17 a9.:21 a1
Radiated Emissions 3-Meters
Project Number: 4789294522
lee Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_(GSM 8568_Low_Above 16
DB | Tested by: 28896
BB
T B
a
=
i 6P
- cl B Avg Limit CdBul/m
c 9
3
2 DB
o
:
BB
5 =]
a ]
38
o
1 8
Frequency (GHz)
Rorge (GH2) BTN Ref/Aitn Dat/Avg Fods Swesp Ft: $Spa/Mode Fasiticn | Range (G2 REWUEU Ref/Attn  Det/ng Mode Susep Fts Foups/fode Fosition |
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DATA
Trace Markers
T F::an) on p— um— R e e e = = = e
1 1.648 55.61 PK 28.3 -36.3 6 48.21 - - 74 -25.79 0-360 200 H
2 2473 39.43 PK 319 -34.7 7 37.33 - - 74 -36.67 0-360 100 H
3 4.544 33.02 PK 34.2 -32 4 35.62 - - 74 -38.38 0-360 100 H
4 1.648 49.69 PK 28.3 -36.3 6 42.29 - - 74 -31.71 0-360 100 \
5 2472 37.88 PK 31.9 -34.7 7 35.78 - - 74 -38.22 0-360 100 \
6 4.599 32.79 PK 34.2 -31.8 4 35.59 - - 74 -38.41 0-360 200 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

; IlaUL SUWON Lak Chamber 1 2828 Jon 17 B89:14:11
Radioted Emizsions 3-Meters
a6 Project Number:4789294522
! Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_GSM B56_Mid_fbave 16
L | Tested by: 28896
]
3 TB
c
a
N
§ 686 .
T Cl B Avg Limit (dBul/m)
N
G
B 1 z
B il 3
J anuwmJuﬂgwyﬂmumMnA«JwMumV«wavu ket it
MWMW el
ety My : +
DK i B GP  lii®
J
w ' e
Frequency C(GHz)
Fonge (G20 B/ 0B fel/ittn Dai/ivg Mode Sucep Ptz #5epc/ods  Fasiticn | Remge (D) RER/UBU Ref/fttn  Det/éng flode Sucap Fta  Fwps/fode FPosition
1=1e 1MC-EdB3/ gi/8 PERK/LagPur Ulidee  HMBmaec(Auto) 9001 MAKH & J6ildnge
; IlaUL SUWON Lak Chamber 1 2828 Jon 17 B89:14:11
Radioted Emizsions 3-Meters
a6 Project Number:4789294522
! Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_GSM B56_Mid_fbave 16
L | Tested by: 28896
]
T 7B
o
=
§ 60
- Cl B Avg Limit C(dBulU/m
€ E
3
J BB
4 4
i 5
4B g
6
&
38
J
w ' e
Frequency C(GHz)
Fonge (G20 B/ fef/Attn Dai/ivg Mode Sucep Ptz #5epeoe  Fasiticn | Remge (D) RER/UBU Ref/fttn  Det/eng flode Sucap Ptz Fwpo/fode FPosition |
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DATA
Trace Markers
T TZ‘BnV)g on p— um— R e e e = = = e
1 1.673 50.55 PK 28.4 -36.2 5 43.25 - - 74 -30.75 0-360 100 H
2 2.509 45.69 PK 32 -34.5 5 43.69 - - 74 -30.31 0-360 200 H
3 4.608 33.32 PK 34.2 -31.9 4 36.02 - - 74 -37.98 0-360 100 H
4 1673 52.84 PK 28.4 -36.2 5 45.54 - - 74 -28.46 0-360 200 \
5 251 44.09 PK 32 -34.6 5 41.99 - - 74 -32.01 0-360 100 \
6 4615 32.64 PK 34.2 -31.9 4 35.34 - - 74 -38.66 0-360 200 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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DATE: JAN 28, 2020

HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

WI@UL SUWON Lak Chomber 1 2828 Jon 17 @3 8768
Radicted Emissions 3-Meters
Project Number:4789294522
1668 Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_GSM B58_High_Above 16
L | Tested by: 28896
BB
3 7B
©
G
o
5 608
T ol B Avg Limit (dBul/m)
£
G 1
3
i -
B — [ 9 3
L WMAMWWWWMWW
BB AR o s i
P
1 8
Frequency (GHz)
Fonge (G REiL/LB Faf/Attn  Det/vg Mode Seeep Fie  #ope/fode Fosition | Range (6D REW/ B Ref/fttn  Det/fvg flode Sucep Fte toups/fode  Fosition
-2 [y giva PERK/ LagPur idee  Mmaze(Aute) W01 MAH 8- Ehlngs
WI@UL SUWON Lak Chomber 1 2828 Jon 17 @3 8768
Radicted Emissions 3-Meters
Project Number:4789294522
1668 Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_GSM B58_High_Above 16
L | Tested by: 28896
BB
T T8
0
<
§ 60
- ol B Avg Limit (dBul/m)
$ - Ja]
i JR ) R i E
= o
BB &
=)
38
P
1 8
Frequency (GHz)
Fonge (G REiL/LB Faf/Attn  Detfvg Mode Seecp Fie  #5pe/Mode  Fosition | Range (6D REW/ B Ref/fitn  Det/fvg flode Sucep Fte toups/fods  Fosition |
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DATA
Trace Markers
T TZ‘BnV)g on p— um— R e e e = = = e
1 1.697 54.6 PK 28.6 -36.1 6 47.7 - - 74 -26.3 0-360 200 H
2 2.546 43.17 PK 32 -34.6 7 41.27 - - 74 -32.73 0-360 100 H
3 7.144 29.72 PK 35.8 -28.1 5 37.92 - - 74 -36.08 0-360 200 H
4 1.697 52.94 PK 28.6 -36.1 6 46.04 - - 74 -27.96 0-360 200 \
5 2.546 52.69 PK 32 -34.6 7 50.79 - - 74 -23.21 0-360 200 \
6 6.38 31.68 PK 35.3 -29.8 5 37.68 - - 74 -36.32 0-360 100 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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DATE: JAN 28, 2020

7.2

MID CHANNEL (881.6MHz)

Above 1 GHz in the WCDMA Band 5

HORIZONTAL PEAK PLOT

; IUUI SUWON Lak Chamber 1 2828 Jon 17 B89:38:12
Radioted Emizsions 3-Meters
a6 Project Number:4789294522
! Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_WCOMA B5_Mid_Above 16
DB | Tested by: 28896
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1516 IMC-EdB)/ T B1/8 PERK/LagPur Ulidee  HMBmaec(Auto) 9001 MAKH & J6ildnge
; IUUI SUWON Lak Chamber 1 2828 Jon 17 B89:38:12
Radioted Emizsions 3-Meters
Project Number:4789294522
1668 Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_WCOMA B5_Mid_Above 16
DB | Tested by: 28896
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
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DATA
Trace Markers
T TZ‘BnV)g on p— um— R e e e = = = e
1 1.674 38.93 PK 28.4 -36.2 5 31.63 - - 74 -42.37 0-360 100 H
2 3413 34.21 PK 32.7 -33.3 7 34.31 - - 74 -39.69 0-360 100 H
3 6.051 31.8 PK 35.2 -30.5 5 37 - - 74 -37 0-360 100 H
4 1.675 36.68 PK 28.4 -36.1 5 29.48 - - 74 -44.52 0-360 100 \
5 3.356 34.25 PK 32.6 -33.4 5 33.95 - - 74 -40.05 0-360 100 \
6 6.577 30.95 PK 35.4 -29.4 4 37.35 - - 74 -36.65 0-360 200 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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DATE: JAN 28, 2020

7.3. Above 1 GHz in the LTE Band 5

LOW CHANNEL(870.5MHz)

HORIZONTAL PEAK PLOT

SUL SUKWON Lab Chomber 2

20828 Jon 16 17:@1:59

114

L Client:Samsung

Rodicted Emissions 3-Meters
Praoject Number:4785294522

Config:EUT / AC Adopter / Earphone
Mode: Tx_LTE B5 Low_Rbove IG

LIRS S Tested by: 28896
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1:1-18 1M(-6dB) 430k B7/B K/ LogPurlides  Jdiinsec(Auto) ST MAXH B-3608degs 200

VERTICAL PEAK PLOT

HDUL SUWON Lab Chamber 2 26828 Jon 16 17:81:59
5]
Radicted Emissions 3-Meters
| Project Number:4785294522
e Client: Samsung
Config:EUT / AC Aduptsr / Earphone
Mods: Tx_LTE B5_Low_fbove |G
0 : Tested by: 28896
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o 74y
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DATA
Trace Markers
Marker F'fgtf’;” 7::553:)5 Det 3117_00168724 1-18GHz(d8] 1GHz_HP[dB] ng:zjﬁ:; Class B Avg Limit (dBuV/m) "V(C‘S(:?)M“'“"‘ Class B Pk Linit (dBuvim) M{;E{" ?S:‘g;;h H(if-;“ Polarity
1 1.659 33.59 PK 28.4 -31.4 T 31.29 - - 74 -42.71 0-360 100 H
2 3.564 29.75 PK 32.7 -29.1 6 33.95 - - 74 -40.05 0-360 200 H
3 8.386 25.99 PK 36 -23.8 7 38.89 - - 74 -35.11 0-360 100 H
4 1.662 31.64 PK 28.4 -31.3 7 29.44 - - 74 -44.56 0-360 100 \
5 3.533 28.86 PK 32.7 -29 6 33.16 - - 74 -40.84 0-360 100 v
6 8.325 25 PK 36 -24.3 7 37.4 - - 74 -36.6 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

IWQUL SUWON Lob Chomber 2 2828 Jan 16 17:@9:17
@
Rodicted Emissions 3-Meters
Praoject Number:4785294522
T o Client: Someung
Config:EUT / AC Adopter / Earphone
Mode: Tx LTE 85 Mid Above 1G
ELEIES Tested by: 28896
86
3 s S SN ST
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(BEL IM(-6f) 38k B1/B EK/ ogPur-idee  MBasec(iutol 9831 MO B-308dags 200

VERTICAL PEAK PLOT

| -‘nUL SUWON Lob Chomber 2 20828 Jon 16 17:@9:17
a
Rodicted Emissions 3-Meters
Praoject Number:4785294522
T o Client: Someung
Config:EUT / AC Adopter / Earphone
Mode: Tx LTE 85 Mid Above 1G
ELEIES Tested by: 28896
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
warker Frequency 7::553)5 pet [rp— 118GHz(dE) 1GHz_HP(dR] (E’;:Z:;n:; casso At AP | i it i) vagn saman Ho oty
1 1671 31.96 PK 285 -31.3 7 29.86 - - 74 -44.14 0-360 200 H
2 3.346 29.3 PK 326 -29.8 7 328 - - 74 -41.2 0-360 200 H
3 7.504 26.27 PK 36.1 -24.9 6 38.07 - - 74 -35.93 0-360 200 H
4 1.66 30.66 PK 28.4 -31.3 N 28.46 - - 74 -45.54 0-360 100 \
5 3.36 29.64 PK 32.6 -29.6 N 33.34 - - 74 -40.66 0-360 100 \
6 7.436 26.05 PK 36.2 -24.9 6 37.95 - - 74 -36.05 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

| ,“.AUL SUWON Lob Chomber 2 20828 Jon 16 17:16:26
a
Rodicted Emissions 3-Meters
Praoject Number:4785294522
T o Client: Someung
Config:EUT / AC Adopter / Earphone
Mode: T LTE B5 High Above 1G
LIRS S Tested by: 28896
80
3 7 T A
c
1
N
. A i A i A B -Le
T loss B A Limit (dBulU/m
£
3 5B
53]
:l
0 - S SSSRSNSURUS IS SUSNEESSSS ISR S
a 3 PRI
2 S i
38
e
1 18
Frequency (GHz)
Renge (6500 FEUAEN ReF/Atin  Dst/fvg Mods e Fte  fwpefods  Fosition Rarge (6100 FEA/UEN Ref/httn Dst/fvg ok Sueep Pls  Foups/ode Fozition
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
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DATA
Trace Markers
Marker F'fgtf’;” 7::553:)5 Det 3117_00168724 1-18GHz(d8] 1GHz_HP[dB] ng:zjﬁ:; Class B Avg Limit (dBuV/m) "V(C‘S(:?)M“'“"‘ Class B Pk Linit (dBuvim) M{;E{" ?S:‘g;;h H(if-;“ Polarity
1 1.463 30.71 PK 28.9 -31.6 T 28.71 - - 74 -45.29 0-360 100 H
2 3.578 29.6 PK 32.7 -29.3 6 33.6 - - 74 -40.4 0-360 200 H
3 6.7 26.93 PK 35.4 -26.2 5 36.63 - - 74 -37.37 0-360 100 H
4 1.463 32.15 PK 28.9 -31.6 7 30.15 - - 74 -43.85 0-360 100 \
5 3.596 29.05 PK 32.7 -29.4 6 32.95 - - 74 -41.05 0-360 200 v
6 6.79 25.6 PK 35.5 -25.7 5 359 - - 74 -38.1 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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7.4. Above 1 GHz in the LTE Band 12

LOW CHANNEL(870.5MHz)

HORIZONTAL PEAK PLOT

H""UL SUWON Lab Choamber | 2828 Jan 17 B8 25: 28
Radiated Emissions 3-Meters
Praject Number:4789294522
DB e Client: Somsung
Config:EUT / AC Adopter / Earphone
Mode:Tx LTE B12 Low Akove 1G
O Tested by: 20896
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L e S —— Tested by: 20896
BE---
E ?B . £ ) S S S
H :
pr} H
3 68
- Closs B Avg Limit (dBu
- 5
2
1
o
4@l
5 ]
a (=]
38 @
2a
1 A
Frequency (GHz)
Range (63 FEULABU Fef/Attn  Dat/fvg Mot Sueep Ft=  fups/fode  Fosition farge (Gz) [ Ref/Attn  Det/fvg Hode Sumep Fils  Fupsifode FPosition

Page 26 of 51

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27(03)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
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DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuv) dBuV/im
1 1.25 38.8 PK 29.2 -37 7 31.7 - - 74 -42.3 0-360 200 H
2 3.066 35.28 PK 32.6 -33.6 .6 34.88 - - 74 -39.12 0-360 100 H
3 7.621 30.38 PK 35.8 -27.5 .3 38.98 - - 74 -35.02 0-360 200 H
4 1.25 40.13 PK 29.2 -37 7 33.03 - - 74 -40.97 0-360 200 \%
5 2.937 35.26 PK 32.4 -34 .6 34.26 - - 74 -39.74 0-360 200 \
6 7.692 29.89 PK 35.9 -27.2 5 39.09 - - 74 -34.91 0-360 200 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789294522-E1V2
FCC ID: A3LSMJ260MU

DATE: JAN 28, 2020

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

. laUL SUWON Lak Chamber 1 2828 Jon 17  B8:49:84
Radioted Emizsions 3-Meters
165 Project Number:4789294522
Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_LTE BI12_Mid_fbove 16
L | Tested by: 28896
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1-1e 1HC-EdB)/ 57/8 PEAK/LogPur -\lidee  Mmaec(Aric) 9081 HAGH & J6ildnge
. laUL SUWON Lak Chamber 1 2828 Jon 17  B8:49:84
Radioted Emizsions 3-Meters
165 Project Number:4789294522
Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_LTE BI12_Mid_fbove 16
L | Tested by: 28896
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DATA
Trace Markers
T TZ‘BnV)g on p— um— R e e e = = = e
1 1414 42.25 PK 29.2 -36.6 6 35.45 - - 74 -38.55 0-360 100 H
2 3.541 33.71 PK 33 -33.2 6 34.11 - - 74 -39.89 0-360 200 H
3 6.378 31.87 PK 35.3 -29.8 5 37.87 - - 74 -36.13 0-360 100 H
4 125 38.43 PK 29.2 -37 7 31.33 - - 74 -42.67 0-360 100 \
5 3.317 34.57 PK 32.6 -33.5 5 34.17 - - 74 -39.83 0-360 200 \
6 6.24 31.77 PK 35.3 -29.9 5 37.67 - - 74 -36.33 0-360 100 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

; IEUL SUWON Lak Chamber 1 2828 Jon 17  @8:42:25
Radioted Emizsions 3-Meters
a6 Project Number:4789294522
! Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_LTE BI2_High_Above 16
L | Tested by: 28896
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1-1e 1HC-EdB)/ 57/8 PEAK/LogPur -\lidee  Mmaec(Aric) 9081 HAGH & J6ildnge
; IEUL SUWON Lak Chamber 1 2828 Jon 17  @8:42:25
Radioted Emizsions 3-Meters
a6 Project Number:4789294522
! Client:Samsung
Config:EUT / AC Adapter / Eorphone
Mode: Tx_LTE BI2_High_Above 16
L | Tested by: 28896
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DATA
Trace Markers
T TZ‘BnV)g on p— um— R e e e = = = e
1 1.423 38.76 PK 29.2 -36.6 6 31.96 - - 74 -42.04 0-360 100 H
2 3.574 34.27 PK 331 -33.2 5 34.67 - - 74 -39.33 0-360 100 H
3 6.854 30.81 PK 35.6 -28.7 4 38.11 - - 74 -35.89 0-360 200 H
4 1.424 36.73 PK 29.2 -36.6 6 29.93 - - 74 -44.07 0-360 200 \
5 3.549 33.74 PK 33 -33.2 6 34.14 - - 74 -39.86 0-360 200 \
6 7.559 29.33 PK 35.8 -27.6 7 38.23 - - 74 -35.77 0-360 100 v

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

7.5. Below 1 GHz in the GSM850

LOW CHANNEL(869.2MHz)

HORIZONTAL PEAK PLOT

Ijr’,LJL SUWON Lob Chomber 2 2828 Jan 16 138:58: 24
368
Rodicted Emissions - 3 Meters 4
q
Pro ject Number:4789294522
17 Client  Samsun
Config:EUT / AC Adapter / Earphone
Mode: Tx GSM 858 Low Below 1G
184 : Tested by 28396
o s S S T
3
T 78
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19
5 65
G
3 52
3
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2
39
26 b
13
368 188 1888
Frequency (MHz2
Range (Mrz) REWABW Ref/attn  Det/Avy Mode Sweep Fts  f5ups/Mode Fosition farge (Miz) R/ VB Ref/Attn  Det/Avy Node Sueep Fis  ESwps/Mode Fosition
1:38-514 |20k(-Ba8) /FT2/EPO PERK/LogPur-lideo | Bnsscliutad BRI P 8-Hdegs
2:814-984 1 2(~ 5B ) / 300 187/ 28/F0  PEAK/LogPur-Uidee  3SesecCfuto) BEE1  MAXH 8-3hBdegs H
3:104- 1028 |20h(-548) (TOKT2/EPD PERK/LogPur-lides  IesectAutc) BRI WM 8-Bdegs H
I:QUL SUWON Lab Chamber 2 2828 Jor 16 18:58: 24
368 T T T T
J ] : i|Radicted Emissions - 3 Meters
i 8
Project Number:4789294522 fai
17 Clignt :Samsung
Config EUT / BC Adapter / Earphone
Mode: Tx_GSM 858_Low Below 16
184 : Tested by 28806
I
I e e S e S St S s
+ H
3 H
] H
= B5p- e 1 s s i
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3
ERLF i
@ H
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< OPk Limit CdBul/m) |
| @ o 0 i
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s H 7 H H "
26— it . G : ; i
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bl ! et il Ml et :
13 + i
36 =L 1888
Frequency (MHz)
Range () T Ref/Attn  Dat/fvg Mads e Fte faupe/fode  Focition Rarge (M) FEA/UEN Ref/Aitn  Det/fvg ok e Fis  Foupefode Fosition
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Meter Corrected . . .
Marker Fr«(a“ju'—{ezr;cy Reading Det VULB9163_749 Below_ld%_]Bypass[ Reading QPk Limit (dBuV/m) NEE)m /?ZD?;ST H(i:g‘l;t Polarity

(dBuv) (dBuV/m)
1 30.98 9.54 Pk 15.6 .6 25.74 40 -14.26 0-360 200 H
2 98.012 13.04 Pk 17.6 11 31.74 43.52 -11.78 0-360 300 H
3 125.256 10.48 Pk 14.7 13 26.48 43.52 -17.04 0-360 300 H
4 824.1475 92.63 Pk 26.9 3.2 122.73 46.02 76.71 0-360 100 H
5 44.308 8.66 Pk 19.7 .8 29.16 40 -10.84 0-360 100 \
6 70.866 11.84 Pk 15.1 9 27.84 40 -12.16 0-360 200 \
7 126.04 9.8 Pk 14.6 1.3 25.7 43.52 -17.82 0-360 200 \
8 824.2263 89.39 Pk 26.9 3.2 119.49 46.02 73.47 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.

Page 33 of 51

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27(03)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789294522-E1V2
FCC ID: A3LSMJ260MU

DATE: JAN 28, 2020

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

| DBUL SUWON Lok Chamber 2 2828 Jon 16 11:16:57
Rodiaoted Emissions - 3 Meters El
- Project Mumber:4789294522
T Client:Semsun
Config:EUT / AC Adapter / Earphone
Mode:Tx GSM B58 Mid Below 16
104 Tested by:Z2B596
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Fange (MHz) Bl UEY Raf/fttn  Det/fvg Hode Susep Pts  #3wps/Hode Position Range (HHz) FBUAJBU Ref/Attn  Det/fvg Mode Susep Fts  #5aps/Mode  FPosition
1:18-B14 128k (-548 )/ 388k T2/8/P0 PEAK/LogPer—Uideo  135msec(Auto) BEAI  MAKH B-36Bdegs. H
2:814-984 128k (-5d8)/300k 187/28/F0  FEAK/LogPur-Uideo  3Snsec(huto) 38A1  WAKH @-36Bdegs H
3:984- 1888 1281 (-£48 )/ 308K T2/8/FO FEK/LogPurlideo  3Bnsecliuto) 8EB1  MAKH B-36Bdegs H
| 3BUL SULIOM Lab Chamber 2 2828 Jan 16 1:16:57
= H B H
: : i|Rodiated Emissions - 3 Meters g8
Project Number:4769294522 ?
17 Cliznt Sansung
Config:EUT / AC Adapter / Earphone
Mode: Tx_GSM 858_Mid Below 16
184 Tested by:28896
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Meter Corrected . . .
Marker Frm:jcy Reading Det VULB9163_749 Below_ld%_]Bypass[ Reading QPk Limit (dBuVv/m) Ngg;n /?ZDIGr;;uS[;] H(i:?";t Polarity

(dBuv) (dBuVv/m)
1 47.444 5.01 Pk 19.8 .8 25.61 40 -14.39 0-360 300 H
2 99.874 6.43 Pk 17.7 11 25.23 43.52 -18.29 0-360 300 H
3 150.932 10.23 Pk 14.1 1.4 25.73 43.52 -17.79 0-360 200 H
4 836.5563 93.03 Pk 27.1 3.3 123.43 46.02 77.41 0-360 100 H
5 44.014 9.11 Pk 19.7 7 29.51 40 -10.49 0-360 100 \
6 65.182 8.82 Pk 171 9 26.82 40 -13.18 0-360 200 \
7 128.98 12.63 Pk 14.4 13 28.33 43.52 -15.19 0-360 200 \
8 836.6013 92.09 Pk 27.1 3.3 122.49 46.02 76.47 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789294522-E1V2
FCC ID: A3LSMJ260MU

DATE: JAN 28, 2020

HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

1°BUL SULON Lok Chamber 2 2828 Jon 16 11:43:24
Rodiaoted Emissions - 3 Meters él
- Project Mumber:4789294522
17 Client:Semsun
Config:EUT / AC Adapter / Earphone
Mode:Tx GSM 858 High Below 16
104 Tested by:Z2B596
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3B tad 1866
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Fanga (Hz) BB Raf/Rltn  Det/fvg Pode Sueep Fts fups/fode Fasition Rangs (HHz) REW/VEU Ref/Attn  Dai/fvg Hods Suser Fls  WSapstode  Fosition
1:18-B14 128k (-548 )/ 388k T2/8/P0 PEAK/LogPer—Uideo  135msec(Auto) BEAI  MAKH B-36Bdegs. H
2:814-04 120k (-EB1/ 00K BT/ 2P0 PEA/Loghur-idao  ISesectiuto) 8601  WAKH £-36Bdsge. H
3:984- 1888 1281 (-£48 )/ 308K T2/8/FO FERK LogPur )i dao Chuto) SEEI  WAXH B-36Bdegs H
'\DBUL SULIOM Lab Chamber 2 2828 Jan 16 11:43:24
= H B H
‘ i {|Rodicted Emissions - 3 Meters g
Project Number:4783234522
17 Cliemt: Somsun
Config:EUT / AC Adapter / Earphone
Mode: Tx_GSM 858_High_Below 16
184 Tested by:28896
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Frequency (MHz)
FRange (MHz) REU/EY Raf/fttn  Det/fvg Hode Sueep Pts  #Swps/Mode  Pasition Range (MHz) RBUAEU F:eh‘mm Det/fivy Mode Sueep Pis  #Saps/Mode  Position
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Marker Frequency RZ:;?nrg Det VULB9163_749 Below_1G_Bypass C;:;?ﬂzd QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) [dB] (dBuv/m) (dBuVv/m) (dB) (Degs) (cm)
1 47.64 3.82 Pk 19.8 .8 24.42 40 -15.58 0-360 300 H
2 102.03 6.99 Pk 17.8 1.1 25.89 43.52 -17.63 0-360 300 H
3 159.164 8.9 Pk 145 1.4 24.8 43.52 -18.72 0-360 200 H
4 848.8188 93.3 Pk 27.4 3.3 124 46.02 77.98 0-360 100 H
5 38.33 13.13 Pk 18.1 7 31.93 40 -8.07 0-360 100 \
6 124.668 8.37 Pk 14.7 1.3 24.37 43.52 -19.15 0-360 100 \
7 241.582 11.62 Pk 18.6 1.7 31.92 46.02 -14.1 0-360 200 \
8 848.875 93.54 Pk 27.4 3.3 124.24 46.02 78.22 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

7.6. Below 1 GHz in the WCDMA Band 5

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

1 DBUL SULON Lab Chamber 2 2828 Jon 16 12:42 82
3 - T T
: : : i|Rediated Emissions - 3 Meters
i |Project Number:47832394522
17 Slciiznt Samsun
Config:EUT / AC Adapter / Earphone 4
| Mode: Tx_UCOMA B5_Mid_Below 16
184 i | Tested by: 286896
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Frequency CMHz)
FRange (MHz) REU/EY Raf/fttn  Det/fvg Hode Sueep Pts  #5wps/Mode  Pasition Range (Miz) RBUAJEU Ref/fttn  Det/fivg Mode Sueep Pis  #Saps/Mode  Position
13014 120k(-645)/ANTZ/A/FD  FERK/LogPur-Ulideo | Tmsectuto) 5601 HIGH -3bdsgs H
2:814-984 128k (-5 ) / 300k 187/ 28/F0  FEAK/LogPur—Ulideo  3Sesec(futo) 881 MAKH B-36Bdege H
3:304- 1060 120k(-EE)/ BT PEMLogPur-icko  Fmsectiuic) 8001 WG B-hdage H
| 3BUL SULIOM Lab Chamber 2 2828 Jan 16 12:42: 82
= H B B H H H
: : i|Rodiated Emissions - 3 Meters
. Project Number:4783234522
17 | Cliznt: Samsun
Config:EUT / AC Adapter / Earphone g
| Hode: Tx_UCOMA B5 Mid_Below 16
184 : T Tested by: 28696 |
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Meter Corrected - . . .
Marker Fr?’\t}:ezl;cy Reading Det VULB9163_749 Belowi[ldGBi]Bypass Reading %F;E\I;Il:; M(Zs)m /?semgusl)h H((Z:?‘};I Polarity

(dBuv) (dBuVv/m)
1 98.404 10.06 Pk 17.6 11 28.76 43.52 -14.76 0-360 300 H
2 130.842 14.85 Pk 14.2 13 30.35 43.52 -13.17 0-360 100 H
3 168.768 13.12 Pk 14.9 15 29.52 43.52 -14 0-360 300 H
4 837.265 77.57 Pk 27.1 3.3 107.97 46.02 61.95 0-360 100 H
5 68.514 12.34 Pk 16.1 .9 29.34 40 -10.66 0-360 200 \
6 127.804 19.98 Pk 14.5 1.3 35.78 43.52 -7.74 0-360 100 \
7 142.21 12.08 Pk 14.1 1.3 27.48 43.52 -16.04 0-360 200 \
8 837.2088 79.27 Pk 27.1 3.3 109.67 46.02 63.65 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789294522-E1V2
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DATE: JAN 28, 2020

7.7.

LOW CHANNEL(871.4MHz)

Below 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT

| ool SUWON Lab Choamber 2 2828 Jan 16 16:28:81
36
Radicted Emissions - 3 Meters
Pro ject Number:4789294522
17 Client  Samsun
Config:EUT / AC Adapter / Earphone
Mode: Tx_LTE B5_Low Below 16
184 Tested by:28895
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fange (23 REU/BU Ref/Attn  Detifug Mods = = fup/fode Fosition Farge (i) [Er Ref/Altn  Detifvg Mok Susep Fls  Fupsiode Fosition
1:38-614 1 28k~ BiB ) / 308T2/B/PO FEAK/LogPur-Uideo | FnsecCAuta) 58231 MAXH B-3Bdegz H
2:814-884 | 200 -6d8 )/ 300k 187/20/F0  PEAK/LogPur-Vides  JSesecCfuto) B MAXH B-Fbders H
3:984- | 620 1 284(~ B8 ) / 3081 T2/8/PO0 PEAK/LogPur-lides  3SmsecCfuto) BBE1  MAXH B-%Bdegs H
| ool SUWON Lab Choamber 2 2828 Jan 16 16:28:81
36
Radicted Emissions - 3 Meters
Pro ject Number:4789294522
17 Client  Samsun
Config:EUT / AC Adapter / Earphone
Mode: Tx_LTE B5_Low Below 16
184 Tested by:28895 )
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Meter Corrected . . .
Marker Frm:jcy Reading Det VULB9163_749 Below_ld%_]Bypass[ Reading QPk Limit (dBuVv/m) Ngg;n /?ZDIGr;;uS[;] H(i:?";t Polarity

(dBuv) (dBuVv/m)
1 47.542 5.94 Pk 19.8 .8 26.54 40 -13.46 0-360 100 H
2 110.36 6.48 Pk 17 1.2 24.68 43.52 -18.84 0-360 200 H
3 227.666 8.52 Pk 18.2 1.7 28.42 46.02 -17.6 0-360 100 H
4 828.2988 72.9 Pk 27 3.2 103.1 46.02 57.08 0-360 100 H
5 47.15 12 Pk 19.8 .8 32.6 40 -7.4 0-360 100 \
6 98.698 6.9 Pk 17.7 11 25.7 43.52 -17.82 0-360 100 \
7 148.58 9.7 Pk 14 14 25.1 43.52 -18.42 0-360 100 \
8 829.2663 69.49 Pk 27.1 3.2 99.79 46.02 53.77 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789294522-E1V2
FCC ID: A3LSMJ260MU

DATE: JAN 28, 2020

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

1 3BLJL SUWON Lob Chomber 2 2828 Jan 16 15:37:23
Radicted Emissions - 3 Meters
Pro ject Number:4789294522
17 Client  Samsun
Config:EUT / AC Adapter / Earphone
Mode:Tx LTE B5 Mid Below 16 4
184 Tested by:20895
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Range (Mrz) REWABW Ref/attn  Det/Avy Mode ep. s #5aps/Mode  Position farge (Miz) R/ VB Ref/Attn  Det/Avy Node Sueep Pis  Fowps/Mode Fosition
1:38-514 |20k(-Ba8) /FT2/EPO PERK/LogPur-lideo | Bnsscliutad BRI P 8-Bdlsg H
2:814-984 1 2(~ 5B ) / 300 187/ 28/F0  PEAK/LogPur-Uidee  3SesecCfuto) BEE1  MAXH B-3hBdegs H
3:104- 1028 |20h(-548) (TOKT2/EPD PERK/LogPur-lides  IesectAutc) BRI WM 8-Bdegs H
'\3BUL SUWON Lab Chamber 2 2828 Jor 16 15:37:23
| ] i {|Radicted Emissions - 3 Meters
| |Project Number:4789294522
17 Cliznt Samsun
Config EUT / BC Adapter / Earphone
Mode:Tx LTE B5 Mid Below 16
184 Tested by: 20895 %
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Meter Corrected . . .
Marker Frm:jcy Reading Det VULB9163_749 Below_ld%_]Bypass[ Reading QPk Limit (dBuVv/m) Ngg;n /?ZDIGr;;uS[;] H(i:?";t Polarity

(dBuv) (dBuVv/m)
1 47.64 4.82 Pk 19.8 .8 25.42 40 -14.58 0-360 100 H
2 123.982 13.68 Pk 14.7 13 29.68 43.52 -13.84 0-360 300 H
3 159.066 16.84 Pk 145 1.4 32.74 43.52 -10.78 0-360 200 H
4 837.3775 74.38 Pk 27.1 3.3 104.78 46.02 58.76 0-360 100 H
5 45.876 12.6 Pk 19.7 .8 33.1 40 -6.9 0-360 100 \
6 102.03 8.91 Pk 17.8 11 27.81 43.52 -15.71 0-360 300 \
7 132.606 9.11 Pk 14.1 13 24.51 43.52 -19.01 0-360 200 \
8 837.3775 70.97 Pk 27.1 3.3 101.37 46.02 55.35 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789294522-E1V2
FCC ID: A3LSMJ260MU

DATE: JAN 28, 2020

HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

I""’UL SUWON Lob Chomber 2 2828 Jan 16 16:83:27
38
Radicted Emissions - 3 Meters
Pro ject Number:4789294522
17 Client  Samsun
Config:EUT / AC Adapter / Earphone
Mode:Tx LTE BS High_Selow 16 4
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
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DATA
Trace Markers
Meter Corrected - . . .
Marker Fr?’\t}:ezl;cy Reading Det VULB9163_749 Belowi[ldGBi]Bypass Reading %F;E\I;Il:; M(Zs)m /?semgusl)h H((Z:?‘};I Polarity

(dBuv) (dBuVv/m)
1 47.64 6.5 Pk 19.8 .8 27.1 40 -12.9 0-360 400 H
2 102.03 11.42 Pk 17.8 1.1 30.32 43.52 -13.2 0-360 300 H
3 224.628 8.68 Pk 17.9 1.7 28.28 46.02 -17.74 0-360 100 H
4 843.5875 73.99 Pk 27.2 3.3 104.49 46.02 58.47 0-360 100 H
5 42.446 11.52 Pk 19.3 7 31.52 40 -8.48 0-360 100 \
6 108.106 11.13 Pk 17.4 1.2 29.73 43.52 -13.79 0-360 200 \
7 135.644 12.15 Pk 14.1 1.3 27.55 43.52 -15.97 0-360 100 \
8 843.9925 68.55 Pk 27.2 3.3 99.05 46.02 53.03 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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7.8. Below 1 GHz in the LTE Band 12

LOW CHANNEL(730.5MHz)

HORIZONTAL PEAK PLOT

i 3BUL SULON Lok Chamber 2 2B28 Jon 16 13:23:56
Rodiaoted Emissions - 3 Meters
- Project Mumber:4789294522
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Config:EUT / AC Adapter / Earphone
Mode:Tx LTE B12 Low Below 16 4
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Meter Corrected . . .
Marker Frm:jcy Reading Det VULB9163_749 Below_ld%_]Bypass[ Reading QPk Limit (dBuVv/m) Ngg;n /?ZDIGr;;uS[;] H(i:?";t Polarity

(dBuv) (dBuVv/m)
1 47.9769 5.04 Pk 19.8 .8 25.64 40 -14.36 0-360 300 H
2 103.557 11.37 Pk 17.7 11 30.17 43.52 -13.35 0-360 100 H
3 184.7006 17.26 Pk 16.3 15 35.06 43.52 -8.46 0-360 200 H
4 701.3545 74.76 Pk 25.6 3 103.36 46.02 57.34 0-360 100 H
5 47.4822 11.26 Pk 19.8 .8 31.86 40 -8.14 0-360 100 \
6 124.9974 13.21 Pk 14.7 13 29.21 43.52 -14.31 0-360 100 \
7 245.6407 14.57 Pk 18.8 1.8 35.17 46.02 -10.85 0-360 100 \
8 701.5301 66.43 Pk 25.6 3 95.03 46.02 49.01 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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MID CHANNEL (737.5MHz)

HORIZONTAL PEAK PLOT

i 3BUL SULON Lok Chamber 2 2828 Jon 16 13:58: 41
Rodiaoted Emissions - 3 Meters
- Project Mumber:4789294522
T Client:Semsun
Config:EUT / AC Adapter / Earphone
Mode:Tx LTE B12 Mid Below 16 4
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1:18-689.7 128k (-548 )/ 388k T2/8/P0 PEAK/LogPer—Uideo  11Bmsec(Auto) BEAI  MAKH B-36Bdegs. H
2:600.7-745.9  120k(-E4B)/RAKIET/2A/FD FERK/LogPur-Uidao  ISnsscChute) SGA1  HAKH £-36Bdsge. H
3:745.9-18898 1281 (-£48 )/ 308K T2/8/FO FEK/LogPur\lideo  4Bnsecliuto) 8EE1  MAKH B-36Bdegs H
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REPORT NO: 4789294522-E1V2 DATE: JAN 28, 2020
FCC ID: A3LSMJ260MU

DATA
Trace Markers
Meter Corrected . . .
Marker Fr«(a“ju'—{ezr;cy Reading Det VULB9163_749 Below_ld%_]Bypass[ Reading QPk Limit (dBuV/m) NEE)m /?ZD?;ST H(i:g‘l;t Polarity

(dBuv) (dBuV/m)
1 65.7065 7.95 Pk 17 9 25.85 40 -14.15 0-360 100 H
2 99.7637 12.02 Pk 17.7 11 30.82 43.52 -12.7 0-360 400 H
3 265.6793 11.21 Pk 18.6 1.8 31.61 46.02 -14.41 0-360 200 H
4 707.5786 73.6 Pk 25.5 3 102.1 46.02 56.08 0-360 100 H
5 45.2557 11.49 Pk 19.7 .8 31.99 40 -8.01 0-360 100 \
6 102.8148 10.14 Pk 17.8 11 29.04 43.52 -14.48 0-360 200 \
7 127.7187 10.55 Pk 14.5 1.3 26.35 43.52 -17.17 0-360 100 \
8 707.6208 67.19 Pk 25.5 3 95.69 46.02 49.67 0-360 100 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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HIGH CHANNEL (744.5MHz)

HORIZONTAL PEAK PLOT

1°BUL SULON Lok Chamber 2 2828 Jon 16 14:16: 85
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Mode:Tx LTE B12 High Below 1G y
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1:18-689.7 128k (-548 )/ 388k T2/8/P0 PEAK/LogPer—Uideo  11Bmsec(Auto) BEAI  MAKH B-36Bdegs. H
2:600.7-745.9  120k(-E4B)/RAKIET/2A/FD FERK/LogPur-Uidao  ISnsscChute) SGA1  HAKH £-36Bdsge. H
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DATA
Trace Markers
Meter Corrected . . .
Marker Frm:ﬁcy Reading Det VULB9163_749 Below_l;;_]Bypass[ Reading QPk Limit (dBuVv/m) Ngg;n /?ZDIGr;;uS[;] H(i:g‘l;t Polarity

(dBuv) (dBuVv/m)
1 47.7295 4.95 Pk 19.8 .8 25.55 40 -14.45 0-360 100 H
2 164.3322 11.05 Pk 14.8 14 27.25 43.52 -16.27 0-360 200 H
3 228.8183 8.22 Pk 18.3 1.7 28.22 46.02 -17.8 0-360 100 H
4 713.571 74 Pk 25.6 3 102.6 46.02 56.58 0-360 100 H
5 45.668 12.14 Pk 19.7 .8 32.64 40 -7.36 0-360 100 \
6 128.7082 14.68 Pk 14.4 13 30.38 43.52 -13.14 0-360 100 \
7 146.8501 17.07 Pk 14.1 14 32.57 43.52 -10.95 0-360 100 \
8 713.592 66.83 Pk 25.6 3 95.43 46.02 49.41 0-360 200 \

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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